
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 92:1 | Issue 1 2019

B

www.ohiowea.org 

READ ABOUT LITTLE MIAMI 
CONSERVANCY ON  

pg. 20-25

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2019



www.ohiowea.org                                                                                                                                                     3
[...]
•	 Violations of formal enforcement actions
•	 Violations for failure to implement a pretreatment 

program
To convey the message that increased compliance is 

the goal, and enforcement actions are not the only tool 
for achieving this goal, U.S. EPA will evolve the National 
Enforcement Initiatives (NEI) program into a National 
Compliance Initiatives (NCI) program. Priorities will 
change from National Enforcement Initiatives to National 
Compliance Initiatives.

Ohio EPA will support this initiative by maintaining 
a proactive approach to compliance. One of the recent 
proactive documents that Ohio EPA has implemented 
is a Keys to Compliance (K2C) sheet which is included 
with every new/renewed NPDES permit. The K2C 
is a one-page sheet that summarizes the important 
responsibilities of having an NPDES permit. Some of 
the items included on the K2C sheet are: when the next 
discharge monitoring report is due; when the current 
permit expires; when the renewal application is due; what 
class of operator is required to run the plant; when the 
annual sludge report is due; and most importantly, who 
your Ohio EPA district office contact person is. It is highly 

Ohio EPA Update

encouraged for permittees and/or operators to establish 
a working relationship with their Ohio EPA inspector. 
This relationship will help achieve compliance and avoid 
enforcement. 

A major reason for elevated SNC rates nationally and 
in Ohio is due to failure to submit discharge monitoring 
reports (also known as DMR Non-Receipt). It only takes 
one DMR Non-Receipt (even for one parameter) to put a 
facility on the SNC list. Furthermore, once a facility is 
on the SNC list for a DMR Non-Receipt, they will remain 
on the list for two years. It is imperative that all data 
required by the NPDES permit be submitted on the DMR 
as applicable each month. Timely submittal is the easiest 
way to avoid SNC. 

Ohio EPA Webpage update
To make Ohio EPA’s webpage more user friendly for 

certified operators, we have updated the Agency’s and the 
Division of Surface Water’s home pages to include a quick 
button for operator certification information. When you 
open our webpage, look for this button.

Clicking on this button will take you directly to the 
operator certification webpage where you can find 
information about the eBusiness Center, certification 
renewal, operator of record information, rules, exam 
information and more. 

 

 

 

  

 

 

My current permit 
expires on 

January 31, 2024 

My treatment 
plant requires a  
Class A Certified 

Operator of 
Record (ORC) 

 

My permit renewal 
application is due by 

August 4, 2023 

My first Discharge 
Monitoring Report 

(DMR) is due by 
March 20, 2019 

 

(And the 20th of each required 
reporting month, thereafter) 

 

My Annual Sludge 
Reports (ASRs) are 

due annually on 
March 1st 

Carlton’s Bar & Grill 
 

NPDES Permit  
#5PR00867*AD 

DON’T HESITATE TO COMMUNICATE! 
Your Ohio EPA Inspector, John Smith, is there to help! 

Contact John at (555) 555-1234 or at John.Smith@epa.ohio.gov. 
 

Need administrative or 
technical assistance? 
Call the Compliance 

Assistance Hotline for FREE 
and CONFIDENTIAL help: 

 

(800) 329-7518 
 

Want to learn more about your NPDES permit? Check out www.youtube.com/watch?v=p3ZUb6NEOtU 
Use the eBusiness Center (eBiz) to manage my facility and data:  https://ebiz.epa.ohio.gov 

Need eBiz Help? Please contact Jamie Roberts at James.Roberts@epa.ohio.gov or at (614) 644-2054 
 

NPDES Keys to Compliance 

What if the non-compliance is an emergency?

Report environmental emergencies to Ohio EPA 
24-hours-a-day, 365-days-a-year

800-282-9378
Call the Ohio EPA emergency number above as soon as reasonably 

possible if you determine an emergency exists.

An emergency exists when there is an imminent or substantial 
threat to public health, safety or the environment.



38                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2019

Fremont Water Reclamation Center
by Jeff Lamson, Superintendent, Fremont WRC
and Robert Hrusovsky, P.E., Stantec

Plant Profile

5a – Administration/Laboratory
30 – A2O Aeration Basins
41b – Effluent Pump Station
5b – Maintenance
34 – Gravity Thickener
50 – ATAD Reactors
12a – Influent Pump Station
35a – RAS Bldg. Centrifuges                     
51 – SNDR/Biofilter
12b – Influent/ATAD Electrical Room
35b – Chemical Addition/Electrical Room  
52 – Biosolids Storage Tanks
13a – Blower Room/Aeration Electrical Room      
35c – Secondary Clarifiers                      
13b – Grit Removal
40 – Tertiary Filtration
15 – Generator
41a – Ultra Violet Disinfection

clarifier was constructed during this upgrade as well as 
the activated sludge system with six aeration tanks and 
two new secondary clarifiers.  Also added was a filter 
building for vacuum filtration of sludge.  The upgrades to 
the facility increased the secondary treatment capacity to 
an average flow of 7 MGD with a peak of 13.75 MGD.	         

In 1976 two 350 HP Hoffman blowers were installed 
to provide additional air capacity to the aeration basins.  
At this time sludge filter presses were installed and the 
sludge drying beds were removed.  These presses were 
removed in 1980 and a sludge loading station was added 
to pump liquid sludge from the sludge holding tank 
(original final clarifier) to tanker trucks that transported 
the sludge for liquid land application.  

The next major improvements were completed at the 
facility in 1988.  At this time a sludge thickener was 
added along with two new secondary clarifiers.  This 
allowed for the west secondary clarifier from 1964 to be 
converted to a sludge holding tank.  Fine bubble diffusers 
were installed in the six aeration tanks.  Tertiary sand 
filters were installed with a peak flow rate of 9.32 MGD.  
The administration building was also remodeled during 
this facility upgrade.

In 2002 the City received a National Pollutant Discharge 
Elimination System (NPDES) permit with a requirement 
to develop a Combined Sewer Overflow Long Term 
Control Plan (CSOLTCP) to reduce combined sewer 

The Fremont Water Reclamation Center (FWRC) is 
located along the banks of the scenic Sandusky River 
on the northern edge of Fremont, Ohio.  The City of 
Fremont covers 8.3 square miles and the FWRC services 
a population of 25,400 (17,400 City residents and 8,000 
Sandusky County residents).  The Fremont FWRC has 
fifteen employees and is responsible for the operation 
and maintenance of the FWRC, 25 pump stations and 
the City’s flood control structure. 

Sewers were first installed in Fremont in the late 1800s 
and flowed directly to the Sandusky River.  In the late 
1940s, two main interceptor sewers were installed that 
flowed to a newly constructed treatment facility designed 
for an average flow of 3.5 MGD.  The facility had a grit 
removal channel, coarse bar screens, two comminutors 
and three raw sewage pumps that pumped sewage to a 
primary clarifier.  Sewage then flowed by gravity to three 
trickling filters and then to a final clarifier.  The facility 
had two anaerobic digesters and sludge was dried in 
glass-enclosed sludge drying beds.  The original plant 
also had an administration building which contained a 
laboratory.

The first major upgrade to the facility occurred in 1964.  
At this time a garage with maintenance facilities was added 
on to the west end of the administration building.  A pre-
aeration facility with an aerated grit tank and grit removal 
system was added.  A new main sewer was installed in 
1964 to service the area north of town.  A second primary 



www.ohiowea.org                                                                                                                                                     39

Plant Profile
overflows (CSO) to comply with the Federal CSO Policy 
and meet the objectives of the Clean Water Act.  The 
City’s approved CSOLTCP is a twenty-year plan with 
a final compliance deadline in 2028.  The first major 
project in the City’s CSOLTCP was the construction of 
a wastewater treatment facility capable of treating up to 
24 MGD through secondary biological treatment.  The 
CSOLTCP currently has a requirement for the site to be 
able to eventually treat up to 60 MGD.  With this in mind, 
the facility was constructed with provisions so it could 
easily be expanded to accommodate the additional flow in 
the future.  The groundbreaking ceremony for the project 
took place in May 2013 with a final completion date of 
April 2017.  The new facility has an average daily flow 
design of 7.6 MGD with a peak flow of 24 MGD.  The 
City made a conscious decision to implement a biological 
nutrient removal (BNR) process in an effort to lower the 
level of nutrients discharged by the City to the Sandusky 
River that flows to Sandusky Bay and eventually Lake 
Erie. 

 

The liquid phase of the new treatment facility came 
on-line in February of 2016.  All new structures were 
constructed for the liquids phase of the project with the 
exception of the tertiary treatment building which was 
converted from sand filters to cloth disc filters.  This 
allowed the old facility to continue treatment during 
construction with only a short period of no tertiary 
treatment.  The facility did meet all NPDES permit 
requirements during that short period as it usually met 
total suspended solids requirements with secondary 
effluent.  After the new liquids facility came on-line the 
original anaerobic digesters and secondary clarifiers were 
converted to the new Autothermal Thermophilic Aerobic 
Digestion (ATAD) solids process which came on line in 
January of 2017.

The following 
discussion describes 
the current treatment 
process in detail:

PRELIMINARY 
TREATMENT

Flow enters the 
facility and passes 
through two multi-
rake type mechanically 
cleaned bar screens 
with ¼” openings 
each rated for a flow 
of 24 MGD.  The 
screened material is 

deposited onto a reversible sidewall belt conveyor which 
transports the material to a washer compactor. The 
washer compactor has an electronic eye and if it becomes 
plugged/bridged the conveyor will automatically reverse 
and deposit the screened material into a dumpster.  The 
screened and compacted material is then hauled to a 
landfill for disposal.  

Flow then enters the influent pump station that is 
divided into two wet wells, one side with a 12 MGD and 3 
MGD pump the other with a 12 MGD, 6 MGD and 3 MGD 
pump for a total pumping capacity of 36 MGD (24 MGD 
with the largest pump out of service).  Each side of the 
influent pump station has been designed to accommodate 
a future 24 MGD pump that would bring the maximum 
pumping capacity to 60 MGD with the largest pump out of 
service.  The influent pumps are submersible centrifugal 
pumps that discharge to a common header that has at 
one end a 24-inch force main for flows up to 15 MGD 
and at the other end a 36-inch force main for flows over 
15 MGD.  This configuration allows for handling a wide 
range of flows which in the future could potentially be 60 
MGD.

Flow is pumped from the influent pump station to the 
vortex type grit removal system.  This system consists of 
two grit concentrator basins each rated for a maximum 
flow of 15 MGD, two recessed impeller centrifugal grit 
pumps, two grit classifiers with grit dewatering units.  The 
washed grit is discharged into hoppers that are dumped 
onto a grit drying pad and then disposed of in a landfill.

SECONDARY TREATMENT
Secondary treatment consists of an Anaerobic, Aerobic, 

Oxic (A2O) Biological Nutrient Removal (BNR) system.  
There are three basins which have three passes and are 
rated for maximum flows of 8 MGD.  The volume of all 
three basins is 4.25 MG.  The first pass consists of an 
anaerobic zone and anoxic zone.  The second and third 
passes are oxic zones.  To accommodate high flows and 
avoid wash out of solids the third pass has a gate which 
is opened at flows over 5 MGD per basin to allow the 
majority of storm flow to pass just through that last 
aerobic zone.  The anaerobic zones have one floating 
mixer and the anoxic zones have two.  Nitrate rich mixed 
liquor is returned to the anoxic zone by three 2.5 MGD 
submerged horizontal propeller type recycle pumps per 
basin.

The diffusers in the aerobic zones are high efficient flat 
plate and disc type membrane diffusers and receive air 
from positive displacement rotary screw blowers.  There 
are three blowers for the facility, one 150 HP and two 

Mechanically cleaned bar screens



40                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2019

Plant Profile

250 HP.  Each basin has four aeration grids with air 
flow controlled by valves that are regulated based on 
feedback from four dissolved oxygen probes.  Air feed to 
the basins is set at either 2 mg/l DO or a minimum air 
flow required for mixing.  The pressure in the main air 
header is monitored by the SCADA system to maintain a 
steady pressure which then prompts the VFD controlled 
blowers to regulate their output.

The SCADA system monitors the A2O BNR system with 
data delivered to it by ORP, pH, DO, nitrate and ammonia 
meters in each basin.  If the BNR system is not able to 
remove the required amount of phosphorus there is a 
chemical system with peristaltic pumps to deliver alum 
to aid in phosphorus removal.

Flow from the A2O BNR system flows to three secondary 
clarifiers that are each 90 foot in diameter with an 18-foot 
water depth.  The clarifiers have patented Los Angeles 
Energy Dissipating Inlets and density current baffles to 
aid in solids settling and retention during times of high 
flow.  Scum is collected off of the surface of the clarifiers 
and sent to one of two scum pumping stations that pump 
the scum to the biosolids reactors.  If needed there is a 
peristaltic pump polymer feed system to deliver settling 
aid polymer to the clarifiers.  

Centrate from both centrifuges and the gravity thickener 
overflow go to a centrate well that is pumped to the head 
of the A2O basins.  

Returned Activated Sludge (RAS) is returned to the A2O 
system with four horizontal screw centrifugal pumps 
each rated at 2.5 MGD.  Waste Activated Sludge (WAS) is 
pulled off the RAS header and is controlled by an operator 
setpoint in the SCADA system that controls the wasting 
valve.  The WAS is conveyed to a gravity thickener. 

TERTIARY TREATMENT
Tertiary treatment 

consists of three 
rotating cloth disc 
filters each rated for 
a maximum flow of 8 
MGD.  The filters flow 
from the inside out and 
as the filter becomes 
fouled the water depth 
in the inlet rises and 
triggers a backwash 
cycle.  The backwash 
is pumped to the head 
of the A2O basins.

DISINFECTION
Disinfection of the effluent is accomplished by a low 

pressure/high output ultra violet light system.  There 
are two channels that each contain 3 UV banks with  12 
lamps each for a total of 36 lamps per channel.  Each 
channel is rated for a maximum flow of 12 MGD.  In the 
event the UV system is not functioning, the facility has 
the ability to feed peracetic acid for disinfection with a 
peristaltic pump system.

EFFLUENT PUMP STATION
Under normal conditions, the effluent flows by gravity 

to the Sandusky River.  When the river is too high to 
allow flow by gravity, the facility utilizes an effluent pump 
station.  The pump station consists of two 12 MGD, two 
6 MGD and one 3 MGD KSB vertical submersible mixed 
flow pumps.  The effluent is pumped to an elevation 
higher than the river allowing it to then flow by gravity 
to the river.   

Secondary clarifier design

Cloth disc filters



www.ohiowea.org                                                                                                                                                     41

BIOSOLIDS PROCESS
The FWRC produces approximately 700 dry ton per 

year of biosolids.  The heart of the biosolids system is 
a Autothermal Thermophilic Aerobic Digestion (ATAD) 
process.  WAS is thickened in the gravity thickener to 
about 3.5% total solids and is then sent to the thickening 
centrifuge where it is thickened further to between 5-6% 
before being sent to one of two ATAD reactors.  Sludge 
is sent on a daily basis to the ATAD system feeding the 
reactors on a rotating basis.  From the ATAD reactors the 
sludge is sent to the Storage Nitrification Denitrification 
Reactor (SNDR).  From there the sludge is pumped to the 
dewatering centrifuge where it is dewatered to between 
20-25% total solids.  Currently the biosolids are being 
hauled to a solid waste landfill but the City is in the 
process of having the biosolids certified as exceptional 
quality and there is interest from a local composter to 
utilize it.

                                      

Average flow of sludge to the thickening centrifuge is 
60 gpm and to the dewatering centrifuge is 100 gpm.  
Two polymer blending units provide polymer for the 
centrifuges.

Off gases from the two ATAD reactors and the SNDR are 
drawn off by a vacuum fan to the biofilter.    

PERFORMANCE OVERVIEW
Performance of the new facility has been very good from 

day one.  Average daily flow has increased by over 65% 
and CSO volumes have been reduced approximately 
90%.  The new facility has treated flows approaching 
30 MGD for short periods of time and has experienced 
several consecutive days with flows in excess of 24 MGD 
on several occasions.   Compared to the effluent of the 
previous facility ammonia has been reduced by 60%, 
nitrate/nitrite by 74% and total phosphorus by 38%. 
(Refer to following chart)

Fremont WPCC Fremont WRC

Data from 2012-2015
Data from March 

2016-December 2018

Average Flow 
(MGD)

4.778 7.304

Peak Flow 
(MGD)

9.158 24.990

Avg NH3 (mg/l) 1.41 0.56

Avg NO3 & NO2 
(mg/l)

3.09 0.80

Avg TKN (mg/l) 2.1 <2.0

Avg TP (mg/l) 0.29 0.18

Cloth disc filter

Plant Profile

OHIO LOCATIONS:

Columbus | Cincinnati | Cleveland

WATER & WASTEWATER CHALLENGES!

Innovative and cost-effective 
solutions to meet all your...

TANDMASSOCIATES.COM

- Water / Wastewater Management

- Program & Construction Management

- Utility Optimization

- Infrastructure Design

- Groundwater / Source Water Protection

- Water Quality Modeling

- Stormwater Management

- Technology:

- Asset Management 

- GIS & Data Analytics

- Application Development

614.339.3380

CHEMICAL FEED AND PROCESS EQUIPMENT FOR WATER & WASTEWATER
Visit our website for account listing:  www.bissnussinc.com

Westlake 
28901 Clemens Road, #115
Westlake, OH 44145
T: 440.871.8394
F: 440.871.2526

Cincinnati
845 Old Mill Drive
Loveland, OH 45140
T: 513.677.8700
F: 513.677.8719

Canfield
Old Courthouse Bldg, #260
Canfield, OH 44406
T: 330.533.5531
F: 330.533.6857

CHEMICAL FEED PARTS & SERVICE  www.bnrinc.com  S  888.256.3142



42                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2019

City of Athens finds new home for old parts
by Kayla Beard, originally printed in The Athens NEWS

OWEA in the News

Athens city officials have found a way to reduce waste 
connected to the Water Treatment Plant improvements 
project by donating old, operational parts to other 
municipalities.

Director of Engineering and Public Works Bob Heady 
said in an email last Friday that the city donated some 
of the used electrical equipment from the water plant to 
the city of Troy in southwest Ohio.

The equipment “consisted of motor-control centers 
that contain transformers, control switches, indicator 
lights and motor starters that are over 50 years old and 
no longer in production in most cases,” 